




**AACKEN COMPANY LIMITED**  
Thua dat 13-30 , To ban do A4,  
TX Thuan An - Binh Duong, Vietnam  
Ph 84 274 372 1252

**Cert.Nr. 23.06-V05**

### CERTIFICATION OF LOAD TEST + EXAMINATION

Equipment Type	Batch Nr.	Serial Nr.	Tare	W.L.L	Load Test Applied
Vehicle-T-A-Frame VTA - 1800 - SS	VT18-2301	VTA18-001	69 kgs	1300 kgs	1400 kgs

#### Declaration of Testing:

1. Vehicle Transporting A-frame was material load tested on "Pick- Up" tray S/Nr. VTA18-001 from B/Nr. VT18-2301  
(Batch Nr. VT18-2301 include S/Nr. VTA18-001 to 010)
2. Examined to be free of deformation and faults.
3. Testing Officer Hieu Nguyen
4. Date of Test / Examination 2023 June 23
5. Signature of Examiner 

**Model:** VTA - 1800 - SS  
**Mnf.:** 2023

